5 4 3 2 ‘ 1

NO. PART NUMBER DESCRIPTION Qry.
BOM FOR ASSEMBLY 1 MSIsub05-30-010a Solid bushing (piece) 2015 3
2 | MSI-M10X1.25X50-BLCS Black Cap Screw M10 x 1.25 x 50mm 1
3 | MSI-M10X1.25X60-BLCS Black Cap Screw M10 x 1.25 x 60mm 1
4 | MSI-M10X25-CZFW Clear Zinc Flat Washer M10 x 25mm OD 2
UL-s-1707 Shipping Bag Reclosable 3" x 5" (Clear)

/

'r@

* For use with MSI subframe. For OEM

Fitment only x2 MSIsub05-30-010

** For OEM fitment subframe, part number
#MSIsub05-28-010 may be substituted.

THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE
PROPERTY OF MSI (Moore-Sport INC). ANY REPRODUCTION IN

PART OR AS A WHOLE IS STRICTLY PROHIBITED.

Solid Steering Rack bushing kit (2015+)

MO ORE= S OO T | CARMODEL | 2015+ mpreza (vA Chasss) | CONFIGURATION: ASSEMBLY: REV 2021-12-16

" — 1

APPLICATION Motorsport ONLY Default MSIsub05-30-010 98.07

5 4 3 2 1




	BOM Exploded
	Drawing View1


